ENVIRONMENTAL
Science & Technology

Emphasizing
Water,

Air, &

Waste

Chemustry

APRIL 1968

ted waste water
Abel Wolman speaks Renovated :
: : creates recreational lake
about things environmen- 268
tal 250

o5

S A
V4

Cost of water pollution
control gets careful scru-

tiny 257

CURRENT RESEARCH
279




nuisance |
haveyou
cornered?

Take the %

only

easy and sure .
wayout. 4 |

The direct-flame method of eliminating industrial fumes
and odors is the only method that's completely effec-
tive full-time—anytime. Its design efficiency never
drops off.

Organic vapors and particulates are simply in-
cinerated by an unchanging, persistent flame, day
after day, year after year. A direct-flame system \
[...]
levels of chemical constituents in Pond
3, to determine their cost.

Figure 6 shows the effectiveness and
costs of coagulant combinations during
periods when the difference in chemical
requirements is related to changes
in the characteristics of Pond 3 water.
Lime was less effective than alum in the
spring period, although it was com-
petitive with alum in the fall. As for total
phosphate removal, alum coagulation
was much more successful than lime,
in the colder season, for reducing phos-
phate concentrations (Figure 7). With
lime coagulation, a substantial colloidal
precipitate remained, which could ac-
count for the higher phosphate residual.

The use of cationic polyelectrolytes
or acid for pH adjustments materially
reduced the quantities of alum required
to accomplish turbidity objectives in
each seasonal period, although the
coagulant cost in the spring was much
higher than in the fall. However,
cationic polyelectrolytes and sulfuric
acid do not remove soluble phosphate.
Consequently, alum in combination with
acid or polyelectrolytes is not as effec-
tive in removing phosphate so the larger
dosage of alum alone. Since alum was
the most effective coagulant, it received
the most attention in pilot work.

Jar test studies were also used to
determine optimum conditions for suc-
cessful alum coagulation of Pond 3

Figure 2

Phosphate

and ammonia
concentrations
in Pond 3

Figure 3

Median bacteria
counts through
oxidation ponds

Figure 4

Cost vs.

removal efficiency
for primary
coagulants

based on jar

tests

Median bacteria levels (MPN* per 100 ml.)

* Most Probable Number

PO, (mg./1)

NH; (mg./1.)

5x1073

60

50

n
o

—
o

0

Phosphate

IAmmonia

PA

s

7

—

Oct. Dec..Feb. Apr. June Aug.'vOct.'Dec. Feb. Apr.'June

10°

1963

1964
Time (months)

1965

107\
5x10%]

10

5x10%3

10%
5x104

104
5x10°

10*
5x10%4

102

—_

Chemical cost (dollars per million gallons)

\\Qﬂiirmed coliform

Fecal

=)

N\

Fecal streptococci

N

0 15

30 45 60

Detention time (days)

U

80

Ferric

sulfate T
> /

60

/' Calcium

hydroxide _~
Y/ /I/ ¥

10

20

L7 ,//‘\ Aluminum sulfate
without pH adjustment

20 40 60

Turbidity reduction (per cent)

80 100

Volume 2, Number 4, April 1968 271



Figure 5 50
[
Cost vs. I \ ‘
final turbidity 40 | - Dowe31 J
for different 5 \ ‘
coagulants =
based on jar 230 \‘
tests 2 N | \ ‘
29 \,Limeg
‘ﬁ I T 3
NS G
o | SEHY IEEE | | NN\ Aum 4 acid |
] [ Alum
0 [
0 10 20 30 40 50 60 70 80
Chemical cost (dollars per million gallons)
Figure 6 50
Cost vs. _
final turbidity 3 40
tor different = =
coagulants = £ 30/
during high > =
and low b=} 2
alkalinity and £ = 2
nutrient period, = =
based on jar 2 2 10
tests e
Ll 0! |
0 20 40 60 80 0 20 40 60 80
Chemical cost (dollars per million gallons)
Low alkalinity and nutrient period High alkalinity and nutrient period
Alkalinity 220 mg./1. Alkalinity 260 mg./1.
Phosphate 35 mg./I. Phosphate 55 mg./1.
Ammonia nitrogen 2 mg./l. Ammonia nitrogen 20 mg./I.
Figure 7 100 S
: ] Cost basis
Z:s:’l::'anl :,:': ipliath %03 Alum: $48.40 per ton
lime coagulation ] Lime: $20.00 per ton
based on Pond 3 water characteristics
iar tests ~ 101
= E pH 8.3
& 50 urbidity 8.8 JTU
:f_.; ) Alkalinity 260.0 mg./1.
=
Z 1.0
£ (5] ~_Lime
=8
b=
= 01
005 Alum
0.01 : —
0 20 40 60 80 100 120
Chemical cost (dollars per million gallons)
272 Envi tal Sci and Technology

water for phosphate removal. These
studies showed that with or without the
addition of acid and base to change the
initial pH and alkalinity, phosphate
residuals were minimum when the final
pH was approximately 6.0 (Figure 8).
Increasing the alum dosage from 150
to 300 mg./l. also decreased the mini-
mum phosphate residual. Others have
found that the equilibrium constant for
alum indicated phosphate can be re-
moved to 0.04 mg./l. and that the pH
for optimum removal is close to 6.0.

Pilot plant studies

The pilot plant studies were designed
to evaluate and compare various treat-
ment processes and to obtain reasonable
cost estimates. The pilot area was
arranged around a central run of in-
fluent and effluent piping with con-
nections for six concurrent processes.
Oxidation pond water was delivered
to the pilot area from mid-depth on the
north side of Pond 3 through a 1600-
foot, 6-inch-diameter pipeline, and
waste and product water were pumped
back into Pond 1. Pilot units ranged in
capacity from 1 to 50 gallons per minute
(g.p-m.).

Initially, experiments were conducted
to remove algae separately from the
dissolved nutrients in the hope of pro-
ducing a marketable algae for use as a
poultry feed. A small microstrainer
(23-micron screen), a pressure sand
filter, and three types of diatomaceous
earth filters were tested. These processes
failed to produce the desired results.
Removals with the microstrainer were
totally inadequate and blinding by the
bodies of crustacea and other foreign
material occurred quite rapidly. The
pressure sand filter removed a good
percentage of the algae but not enough
to be economical. Diatomaceous earth
was quite successful in removing the
algae, although color and turbidity of
the product water were still high.
The estimated value of the recovered
algae was $25 per million gallons (based
on $100 per ton), but the process costs
for short filter cycles, separating the
algae from the cake, and drying them,
far exceeded the product value. More
recent evaluations by Dr. William
Oswald (University of California, Berke-



Figure 8

Phosphate
residual vs. pH
based on

iar tests

Chemical
addition

100
50

104
507

Alum dosages (mg./1.)

1.0
0.5

Phosphate residual (mg./1.)

0.14
0.05

0.01

20 30 40

Oxidation
Pond 3

—

Coagulation

50 60 70 80

pH

T

Air
flotation

High density
solids contact
clarifier

Sedimentation

Dual media
gravity
filtration

Wi e O

Two stage
pressure sand
filtration

Diatomaceous
earth filtration

\J/

Chlorination

!

Holding basin

Figure 9

Pilot plant flow sheet (phase I)

ley) have shown some algae to be a sub-
stitute for fish meal, value per ton: $200.

Thereafter, the study concentrated
on the best possible processes for clari-
fying the water. In spite of the potential
savings to be gained by completely
removing turbidity and dissolved nu-
trients in a single process, preliminary
pilot work indicated that a combination
of processes would be required to
achieve the desired quality objectives.
The first process would materially re-
duce suspended matter and nutrients
by chemical treatment, and the water
would be polished by filtration and
disinfected by chlorination (Figure 9).

Chemical processes

Initially, the quality objectives for the
chemical processes were a turbidity of
20 JTU or less and total phosphate
concentration of less than 2 mg./l.
Subsequent algal regrowth studies em-
phasized the need to reduce total phos-
phate levels to less than 0.5 mg./l.
by using larger dosages of alum, which
also reduced turbidity levels to the 5-
to 10-JTU range. Turbidity was used
to compare the relative effectiveness of
the pilot processes in screening tests
because of the ease and rapidity of
measurement, The following types of
pilot equipment were tested:

Portable water treatment plant. A
completely self-contained trailer-
mounted water purification unit of 25-
g.p.m. rated capacity loaned to the
project by the U.S. Army. It featured
an upflow clarifier with a central mixing
and flocculating chamber. Results were
not satisfactory because of the release
of supersaturated dissolved oxygen and
other gases which buoyed the floc to the
surface.

High density solids contact clarifier.
A complete lime-coagulation and re-
carbonation water treatment unit of
25-g.p.m. capacity with provision for
sludge recycle and auxiliary chemical
addition. The first of two 10-foot high,
4-foot diameter vertical columns con-
tains rapid mix, coagulation, and floc-
culation zones near the top with up-
flow clarifier and sludge collection zones
in the bottom. The second column or
recarbonator contains inverted trays

Volume 2, Number 4, April 1968 273



Oxidation
Pond 3
Chemical Chemical
addition addition
Coagulation Coagulation
30gpm. | Dissolved Simentation | 20-35 gpam.
air flotation Sedimentation
Dual media Two stage
2hgpm. | oravity filter pressure filter | 19-30 g.p.m.

N

/

Chlorination and
contact chamber

10 g.p.m.

Holding basin

8 g.p.m.

Continuous pilot plant flow sheet (phase 1)

Figure 10
Figure 11 35 T
Residual 30 \
turbidity vs. = ‘\
aluminum sulfate £ 5| [\ +
prior to = ‘ ‘\
filtration 5 /20 N IR B |
(pilot plant) | \‘ \
3 |
15 \ \ mum
=

—
o

o o

Mlmimumlf\\
|

274 Environmental Science and Technology

150 200 250 300 350 400 450
Aluminum sulfate (mg./1.)

to adjust pH by adding CO. and a
chamber for supplementary settling and
sludge recycle. The unit did not operate
successfully at its rated capacity but
was adequate at 10 to 15 g.p.m.

Dissolved air flotation units. Pilot
units in two sizes were used in this study:

¢ A 1-square foot air flotation unit—
rated capacity 0.3 to 3.0 g.p.m., air
dissolved into auxiliary water stream
at 60 to 70 pounds per square inch
(p.s.i.), manually skimmed, operated at
about 1 g.p.m.

o A 6-foot diameter, 27-square foot X
6-foot deep air flotation unit rated at
50 g.p.m. Coagulated water entered a
supersaturated mixing chamber in the
center of the 6-foot high tank. Air dis-
solved into the recycle water is released
in small bubbles that lift the floc to the
top where it is skimmed into a trough.
The clarified water flows to the bottom
of the tank and up to and over a circular
weir around its periphery. The unit was
operated at flow rates between 20 and
50 g.p.m. with most runs at 30 or 40
g.p.m. The recycle stream was varied
from 10 to 25 g.p.m. at pressures of 40
and 20 p.s.i., respectively. Air at about
15 cubic feet per hour was introduced by
eduction into the suction of the recycle
pump.

Sedimentation tank. A 1200-gallon
circular tank, 4 feet deep and 7.5 feet in
diameter, was baffled to serve for a
brief trial of horizontal-flow sedimenta-
tion. At 11 g.p.m. there was a 2-hour
detention time and an overflow rate of
340 gallons per day (g.p.d.) per square
foot. A submerged discharge protected
the effluent from floating algae. It was
sufficiently effective to justify construc-
tion of a larger unit.

The high density solids contact clari-
fier, air flotation, and sedimentation
processes were technically feasible. The
sedimentation tank test results were
almost identical to those obtained in
the air flotation unit in contrast to the
very poor results obtained in the truck-
mounted upflow clarifier used in the
early part of the study. The pilot-plant
tests substantiated the jar tests results
in that alum remained the most effective
chemical coagulant. Thus, both air
flotation and horizontal sedimentation
with alum as primary coagulant were



chosen as the preferred processes to be
evaluated in Phase II.

Filtration equipment. Polishing of pri-
mary process effluent by filtration pro-
vides a safety factor and produces a
water of such clarity that its appearance
will be pleasing to the public. Both
diatomaceous earth filters and sand
filters were tested. Diatomaceous earth
filters were the following types:

¢ A low pressure reversible cake
diatomaceous earth filter of 0.5 to
3 g.p.m., operated at approximately 1
g.p.m. for pilot tests.

* A truck-mounted 25-square foot
pressure filter.

¢ A wound-wire pressure filter.

¢« A vertical leaf swimming pool
pressure filter.

* A 1-square foot bench-scale pressure
filter.

* A 50-square foot tube and shell
pressure filter.

Sand filters tested were:

¢ A two-stage pressure sand filter
of 2-foot depth and 2.2-square foot
surface area per stage.

¢ Six 3'%-inch-diameter, 0.06-square
foot lucite gravity sand and dual media
filter columns.

* A 12-square foot gravity sand or
dual media (anthrafilt-sand) filter.

Diatomaceous earth filter effluents
were consistently better than effluents
from the dual media or pressure sand
filters. However, diatomaceous earth
filter cycles did not exceed 3 hours,
resulting in excessive diatomaceous
earth usage and high costs (estimated
between $80 and $200 per million gal-
lons). The short filter cycles were caused
by blinding of the filter by algae and
other particulate matter not removed in
the previous separation process. The
compressibility of the gelatinous floc
contributed to the rapid blinding in
spite of diatomaceous earth body feed
rates of up to 90 mg./l. and influent
water turbidities as low as 3 JTU.

Pressure sand and dual media filtra-
tion both reduced influent turbidities
by 25 to 50%; resulting in filter effluents
with turbidities of 10 JTU or less when
the effluent turbidity from the chemical
process was between 10 and 20 JTU.
Longer operating cycles and the reuse of

the filter media provided a substantial
cost advantage for sand and dual media
filter over the diatomaceous earth units.
Preferred processes

The combined processes to accomplish
the quality objectives at lowest cost were:

» Alum coagulation.

« Either dissolved air flotation or
plain sedimentation.

« Either pressure sand or dual media
gravity filtration.

¢ Chlorination.

These combined processes were ar-
ranged in combinations and auto-
mated sufficiently to permit their 24-
hour per day operation while being at-
tended only 8 hours per day (Figure 10).
The processes were operated for a full
year with the product water being mon-
itored and fed to a small simulated lake
to demonstrate the continuous produc-
tion of high quality water, to compare
the alternative chemical treatment and
filtration processes for reliability at all
times of the year, and to evaluate the
behavior of the product water in the
simulated lake.

The horizontal flow sedimentation
unit was designed for 20 to S50 g.p.m.
at overflow rates between 300 and 700
g.p.d. per square foot. The effluent was
removed by a submerged launder to
avoid floc that might float to the surface.
This feature was found to be unneces-
sary since there was almost no floating
floc in a year of operation. A mechanical
scraper removed the settled sludge.

Although there was almost no differ-

ence in quality characteristics during a
year of comparative operation, the
sedimentation and dual media gravity
filtration systems were selected over the
flotation and pressure sand filter systems
on the subjective basis of simplicity of
operation and general reliability. Alum
dosages were increased to 300 mg./l.
during the evaluation study to reduce
phosphate to its lowest practical mini-
mum. As later tests established, algae
growth is not noticeably inhibited at
phosphate concentrations above 0.5
mg./l.

Residual turbidity as a function of
aluminum sulfate dosage for pilot plant
air flotation and horizontal sedimenta-
tion tests was averaged over the Phase
I and Phase II study (Figure 11). Also,
residual phosphate was plotted as a
function of alum dosage for pilot plant
tests conducted in the Phase I and Phase
II study, and averaged for the high
alkalinity-high phosphate and low alka-
linity—low phosphate periods (Figure
12). These studies show the effectiveness
of increasing the alum dosage to 300
mg./l. or more to meet both the tur-
bidity and total phosphate quality
criteria for the recreational lake water.

Final selection of processes

The process chosen for converting the
oxidation pond water for use in recrea-
tional lakes features:

» Coagulation with approximately
300 mg./l. of commercial grade alu-
minum sulfate and 20 minutes of floc-

\
\ [\
\

AN

|

Figure 12 18
Residual 16
phosphate vs. = 14
aluminum sulfate =]
prior to filtration % 12
(pilot plant) =
= 10
28
=
;é 6
3 4
o
2
0
0 50

100 150 200 250 300 350
Aluminum sulfate (mg./1.)

Volume 2, Number 4, April 1968 275



culation with a typical water treatment
plant paddle flocculator.

» Sedimentation with an overflow rate
of about 400 g.p.d. per square foot in a
horizontal flow tank equipped with
sludge scrapers. The sedimentation tank
will be covered to prevent wind-gener-
ated currents and turbulence.